
 
 

Delft University of Technology

Microplastics in wastewater treatment plants
Detection, occurrence and removal
Sun, Jing; Dai, Xiaohu; Wang, Qilin; van Loosdrecht, Mark C.M.; Ni, Bing Jie

DOI
10.1016/j.watres.2018.12.050
Publication date
2019
Document Version
Final published version
Published in
Water Research

Citation (APA)
Sun, J., Dai, X., Wang, Q., van Loosdrecht, M. C. M., & Ni, B. J. (2019). Microplastics in wastewater
treatment plants: Detection, occurrence and removal. Water Research, 152, 21-37.
https://doi.org/10.1016/j.watres.2018.12.050

Important note
To cite this publication, please use the final published version (if applicable).
Please check the document version above.
[...]
covery rate of 84.5± 3.3%was achieved after enzymatic purification
using polyethylene (PE) as a model polymer (L€oder et al., 2017).
However, it is preferable that the model microplastics cover a wide
range of materials and types.

3. Occurrence of microplastics in WWTPs

3.1. Microplastics concentrations in influent and effluent of WWTPs

Microplastics were readily detected in both influent and effluent
of WWTPs, with their typical appearances as shown in Fig. 4 (A and
B). Table 1 summarizes the reported microplastics concentrations
in the influent and effluent of differentWWTPs. The concentrations
in each individual WWTP are listed in Table S1 (SI). Microplastics in
the influent were only measured in a fewWWTPs, with the particle
concentrations reported varying from 1 to 10044 particle/L. The
measured microplastics concentrations in the effluent of WWTPs
were much lower, which were in the range of 0e447 particle/L
(Table 1). The large variations in microplastics concentrations in
these WWTPs could be partially related to different sample
collection, pretreatment and analysis methods applied in these
studies. For example, a highermicroplastics concentrationmight be
observed when a finer mesh size was applied (Leslie et al., 2017;
Simon et al., 2018). Also, studies without chemical characterization
were very likely to induce bias in quantification, especially dis-
tinguishing natural and synthetic fibers. As a result, the count of
natural fibers were included in some studies, (Mason et al., 2016;
Talvitie et al., 2015). Therefore, for better comparing microplastics
concentrations in different studies, the standardization or harmo-
nization of methods of microplastics sampling and analyzing is
urgently needed.

The inter-plant differences of microplastics concentrations
could also be related to a complex variety of factors such as
catchment sizes, population served, adjacent surrounding land use,
combined sewer systems, wastewater sources (residential,
commercial or industrial), etc. As a large part of microplastics in the
wastewater are originated from household discharges, the human
activities in the served catchment, such as preference of residents
for wearing synthetic clothes or using plastic products, might
directly affect the microplastics concentration in the wastewater.
Mason et al. (2016) conducted statistical analysis over 17WWTPs in
the United States and the results showed that the served popula-
tion was positively associated with the total microplastics particles
in the wastewater. However, Mintenig et al. (2017) found that no
significant correlation was observed between microplastics
(<500 mm) counts and population equivalents of 12 evaluated
WWTPs in Germany. The different information derived from
studies in different countries indicates that it is worthwhile to
investigate microplastics in wastewater from areas with different
economic levels and different living habits in future to fully eval-
uate their occurrence.

The combined sewer system was found to be associated to
increased number of fragment in the wastewater, which could be
related to the adjacent surrounding land use as well as transport-
related emissions, such as microplastics released from wear of
tires and brakes (Mason et al., 2016; Wagner et al., 2018). The re-
sults of the study conducted by Michielssen et al. (2016) also
indicated that WWTPs connected with combined sewer systems
might result in high concentrations of microplastics and other
small anthropogenic litter (SAL) in the influent. Although combined
sewer might increase the microplastics load of the WWTP, it also
plays an important role for reducing microplastics emission to
surface water. It has been reported that if the extra microplastics in
combined sewer systems are derived from run-off from roads, the
emission to surface waters will be minimized in these areas
compared to systems with separate sewer systems (Wanger et al.,
2018). In the WWTP, the microplastics can be partially removed
from wastewater (See section 4.1).

The microplastics concentration in the effluent of WWTPs will
be affected by the wastewater treatment processes applied. In
general, the WWTPs with tertiary treatment processes had a lower
microplastics concentration (0e51 particle/L) in the effluent than
those with primary or secondary treatment processes only
(9� 10�4 - 447 particle/L) (Table 1). However, studies also showed
the tertiary treatment in someWWTPs did not further decrease the
microplastics concentration in the effluent (Mason et al., 2016;
Mintenig et al., 2017). This could be a result of different treatment
processes applied, which will be further discussed in Section 4. So
far, only one study reported the microplastics concentration of the
effluent from WWTP which had primary treatment alone
(Ziajahromi et al., 2017). The concentration was about one order of
magnitude higher than those from WWTPs with secondary and
tertiary treatments as reported in the same study (the same
microplastics sampling and analyzing methods were used).

Despite of relatively low concentrations of microplastics in the
effluent of WWTPs, the total discharges of the microplastics from
WWTPs were still considerably high, as most of these facilities
process millions of liters of wastewater every day. As listed in
Table 1, the median value of the total daily discharge of micro-
plastics (estimated based on annual efflux and effluent concen-
tration) in the studied WWTPs was 2� 106 particle/day,
corresponding to an average annual efflux of 5� 107m3/year. In
some WWTPs in the Netherland and United States, the total daily
discharge could even be more than 1� 1010 particle/day. The
WWTPs with high microplastics discharges had annual effluxes
over 1� 107m3 and population equivalents of more than 1� 106.
The high microplastics discharges from WWTPs suggest that
microplastics-targeted treatment technology are urgently needed
to avoid their massive emission into aquatic system.



Fig. 4. A. primary microplastics (Microbeads derived from personal care products) and Secondary microplastics (Fragments from break-down of larger plastics and synthetic textile
fibers) collected fromWWTPs (Talvitie et al., 2017). B. Typical appearance of different polymers detected in different stages of the WWTP and recipient lake and identified by micro-
FTIR and/or micro-Raman (Lares et al., 2018).

J. Sun et al. / Water Research 152 (2019) 21e3728
3.2. Microplastics properties in WWTPs

3.2.1. Materials
So far, over 30 kinds of microplastic polymers have been

detected in influent and effluent of WWTPs (Table 2). The most
common polymers found in influent and effluent of WWTPs were
polyester (PES, ~28%e89%), polyethylene (PE, ~4%e51%),
polyethylen terephthalat (PET, ~4%e35%) and polyamide (PA, ~3%e
30%). The PES, PET and PA are all widely used in synthetic clothes,
while PE are used in personal care products, including body and
facial scrubs as well as food packaging films and water bottles
(Cheung and Fok, 2017; Lares et al., 2018; Mintenig et al., 2017;
Shah et al., 2008; Ziajahromi et al., 2017). Polymers like acrylate,
alkyd, polypropylene (PP), polystyrene (PS), polyurethane (PU), PS



Table 1
Influent and effluent concentrations, daily discharges and removal ratios of microplastics in wastewater treatment plants with different treatment processes in different countries.

Location Treatment processes WWTP
number

Population
equivalent

Efflux (m3/y) Sampling method Detection method Finest mesh Influent (P/L) Effluent (P/L) Discharge
(P/day)

Removal (%) Ref.

1 Australia Primary 1 1.2� 106 1.12� 108 Pump Visual/FTIR 25 mm 1.5 4.60� 108 (1)
2 Sweden Primary, Secondary 1 1.2� 104 1.88� 106 Container/Pump Visual/FTIR 300 mm 15.1 0.00825 4.25� 104 99.9 (2)
3 France Primary, Secondary

(Biofilter)
1 8.0� 105 8.76� 107 Autosampler Visual 100 mm 293 35 8.40� 109 88.1 (3)

4 United States Primary, Secondary 12 3.5� 103

�5.6� 107
8.58� 105

�1.40� 108
Pump Visual 125 mm 0.004

�0.195
5.28� 104

�1.49� 107
(4)a

5 United States Primary, Secondary 1 5.51� 108 Pump Visual/FTIR 100 mm 1 8.8� 10�4 9.30� 105 99.9 (5)
6 Scotland Primary, Secondary 1 6.5� 105 9.52� 107 Container Visual 65 mm 15.7 0.25 6.52� 107 98.4 (6)
7 Netherlands Primary, Secondary 7 1.3� 104 3.37� 106

�2.63� 108
Container Visual 0.7 mm 68e910 55e81 7.48� 108

�4.32� 1010
11e94 (7)

8 United States Primary, Secondary 1 6.8� 105 7.89� 107 Container Visual/FTIR 125 mm 0.023 4.97� 106 (8)
9 Germany Primary, Secondary 8 7.0� 103

�4.6� 104
1.90� 105

�1.40� 106
Pump FTIR 10 mm 0.08e7.52 4.19� 104

�1.24� 107
(9)

10 Australia Primary, Secondary 1 6.7� 104 6.21� 106 Pump Visual/FTIR 25 mm 0.4 8.16� 106 (1)
11 United States Primary, Secondary 1 2.4� 106 9.13� 108 Container Visual 20 mm 133 5.9 1.48� 1010 95.6 (10)b

12 Damark Primary, Secondary 9 Autosampler,
Container

FTIR 10 mm 2223
�10044

29e447 (11)

13 Finland Primary, Secondary 1 3.65� 106 Container Visual/FTIR/Raman 250 mm 57.6 1 1.00� 107 98.3 (12) a

14 Germany Primary, Secondary 1 1.13� 104 Container Visual 40 mm 80.4 2.47� 106 (13)
15 Netherlands Primary/MBR 1 2.03� 106 Container Visual 0.7 mm 68 51 2.83� 108 25.0 (7)
16 United States Primary/AnMBR 1 pilot Container Visual 20 mm 91 0.5 99.4 (10)b

17 Finland Primary/MBR 1 pilot 1.10� 103 Container Visual/FTIR/Raman 250 mm 57.6 0.4 99.3 (12)
18 United states Primary, Secondary,

Tertiary (GF,BAF)
5 1.2� 104

�2.5� 105
4.75� 106

�7.77� 107
Pump Visual 125 mm 0.009

�0.127
1.01� 105

�9.63� 106
(4) a

19 United states Primary, Secondary,
Tertiary (Gravity Filter)

3 1.30� 107

�3.13� 107
Surface filtration Visual/FTIR 40 mm/125 mm 0

�2.43� 10�6
0-2.08� 102 (5)

20 Germany Primary, Secondary,
Tertiary (Post-Filtration,
microplasticsD)

4 1.1� 104

�2.1� 105
1.30� 107 Pump FTIR 10 mm 0.01e0.38 2.79� 105

�2.62� 106
(13)

21 Australia Primary, Secondary,
Tertiary, RO

2 1.5� 104 4.75� 106

�1.75� 107
Pump Visual/FTIR 25 mm 0.21e0.28 3.60� 106

�1.00� 107
(1)

22 United states Primary, Secondary,
Tertiary (GF)

1 9.9� 103 6.23� 105 Container Visual 20 mm 91 2.6 4.43� 106 97.2 (10)

23 Finland Primary, Secondary,
Tertiary (BAF)

1 8.0� 105 9.86� 107 Pump Visual 20 mm 610 13.5 3.65� 109 97.8 (14)c

24 Finland Primary, Secondary,
Tertiary (BAF,
DF,MBR,DAF,RSF)

6 Pilot-8.0� 105 8.03� 102

�8.82� 107
Pump Visual/FTIR 20 mm 0.02e0.3 1.26� 106

�6.59� 107
(15)

25 Damark Primary, Secondary,
Tertiary (RSF)

1 Autosampler
/container

FTIR 10 mm 8149 19 (11)

Treatment processes: Secondary treatment: conventional activated sludge process expected for where specified; MBR: membrane bioreactor; AnMBR: anaerobic membrane bioreactor; GF: granular filter; BAF: biological aerated
filter; microplasticsD: maturation pond; RO: reverse osmosis. DF: discfilters; DAF: dissolved air flotation; RSF: rapid sand filter.
Detection Method: Visual: Visual observation; TFIR; Fourier transform infrared spectroscopy; Raman:Raman spectroscopy; P/L: particle/L; P/day: particle/Day.
Reference: (1) Ziajahromi et al. (2017); (2) Magnusson and Nor�en (2014); (3) Dris et al. (2015); (4) Mason et al. (2016); (5) Carr et al. (2016); (6) Murphy et al. (2016); (7) Leslie et al. (2017); (8) Dyachenko et al. (2017); (9)
Mintenig et al. (2017); (10) Michielssen et al. (2016); (11) Simon et al. (2018); (12) Lares et al. (2018); (13) Dubaish and Liebezeit (2013); (14) Talvitie et al. (2016); (15) Talvitie et al. (2017).

a Concentration include all textile fiber.
b Concentration include microplastics and some other small anthropogenic litter.
c Concentration include microplastics and some other microliter.

J.Sun
et

al./
W
ater

Research
152

(2019)
21

e
37

29



Table 2
Polymers detected in wastewater treatment plants with their densities and relative abundances.

No Polymer Abbreviation Density g/cm3a Relative abundance b

1 Acrylic e 1.09e1.20 þþ
2 alkyd e 1.24e2.01 þþ
3 polyethylen terephthalat PET 0.96e1.45 þþþ
4 polyamide (nylon) PA 1.02e1.16 þþþ
5 polyaryl ether PAE 1.14 þ
6 polyester PES/PEST 1.24e2.3 þþþ
7 polyethylene PE 0.89e0.98 þþþ
8 polypropylene PP 0.83e0.92 þþ
9 polystyrene PS 1.04e1.1 þþ
10 polyurethane PU/PUR 1.2 þþ
11 Polyvinyl fluoride PVF 1.7 þ
12 polyvinyl acetate PVAC 1.19 þ
13 polyvinyl chloride PVC 1.16e1.58 þ
14 Polytetrafluoroethylene PTFE 2.1e2.3 þ
15 styrene acrylonitrile SAN 1.08 þ
16 ethylene vinyl acetate EVA 0.92e0.95 þ
17 polyvinyl alcohol PVAL 1.19e1.31 þþ
18 acrylonitrile butadiene styrene ABS 1.04e1.06 þ
19 polylactide PLA 1.21e1.43 þþ
20 Vinyl-acetate-acrylic copolymer e 1.22 þ
21 Polyethylene-Polypropylene copolymer e 0.94 þ
22 Poly(phthalimide) e 1.10 þ
23 polycarbonate PC 1.2e1.22 þ
24 Terpene resin e 0.98 þ
25 Plexar resin e 0.92 þ
26 Poly(oxymethylene) POM 1.41 þ
27 Polysulfone PSU 1.24 þ
28 Silicone e 1.1e1.2 þ
29 polystyrene acrylic PS acrylic þþ
30 polyvinyl acrylate PV acrylate þ
31 polyvinyl ethelene PVE þ
a Density: Based on Hidalgoruz et al. (2012), Duis and Coors (2016), Simon et al. (2018), Rosato et al. (2010).
b Relative abundance: Based on Mintenig et al. (2017), Murphy et al. (2016), Ziajahromi et al. (2017), Lares et al. (2018), Talvitie et al. (2016), Li et al. (2018c), Simon et al.

(2018). þ refers to Low abundance, þþ refers to medium abundance þþþ refers to high abundance.

J. Sun et al. / Water Research 152 (2019) 21e3730
acrylic, polyvinyl alcohol (PVAL) and polylactide (PLA) were also
observed in the wastewater with their highest abundance between
about 5%~27%. The other polymers (Table 2) only represented a
limited proportion of total microplastics in the wastewater, which
were commonly less than 5%, and could even reach below 1% in
some samples. Therefore, the research priority could be given to the
most common polymers instead of all presented particles. The
material information of microplastics detected in WWTPs sug-
gested that a large part of microplastics in wastewater were origi-
nating from our daily life. However, the overall sources and routes
of microplastics entering the WWTPs have not been fully under-
stood yet. Such knowledge could helpwith themicroplastics source
control for preventing related pollution and should be compre-
hensively investigated in future.
3.2.2. Shapes
Shape is another important indicator used for microplatics

classification. The shape of the microplastics can not only affect
their removal efficiency in the WWTP, but also have impact on the
interaction between microplastics with other contaminants or
microorganisms inwastewater (McCormick et al., 2014;Wang et al.,
2018). Simply, microplastics could be categorized into fiber
(significantly longer than wide) and particles (similar width and
length) (Gouveia et al., 2018; Talvitie et al., 2015). Some researchers
also divided the category of particle into irregular shapes and
spherical bead/pellet. A few studies further included shapes such as
flake/flim (very thin particle), foam and chip into the classification
(Magnusson K. and F. 2014; Mason et al., 2016; Murphy et al., 2016;
Talvitie et al., 2016). The relative abundances of different shapes of
microplastics observed in WWTPs are presented in Fig. 5A.

Fibers accounted for the highest proportion of the observed
microplastics in the wastewater, with an average percentage of
52.7%. The presence of numerous fibers in the wastewater may be
explained by that a large amount of fibers were released through
domestic washing machine discharges (Browne et al., 2011; Napper
and Thompson, 2016; Pirc et al., 2016). This result is in accordance
with high abundance of polymers in the wastewater from
manufacturing synthetic clothes (Table 2). Also, the high abun-
dance of fiber in some samples could attribute to the difficulty of
distinguish synthetic fibers from natural fibers, and some studies
also included the natural fibers during the quantification. Studies
showed that the natural fibers such as cotton and linen could ac-
count for more than a half of fibers in some wastewater samples
(Talvitie et al., 2016). Thus, effectively differentiate and detect